
(English Version)
FROM SERIAL NO’s: 
309A001001, 311A001001, HANDBOOK: 309051 (REV .1.)
ISSUE  28.04.04

OWNER'S HANDBOOK

Harrier 41 Electric
CODES

309A 311A



Code 309A 311A
Supply 220-240V~50Hz 220-240V~50Hz
Rated Input 1.5 kW 1.5 kW
Fuse Rating 13A 13A
Weight 25.5 Kg 25.5 Kg
Cutterblade Speed 2950rpm 2950rpm
Cutting width 410mm 410mm
Cutting height 25 - 65mm 25 - 65mm
Overall dimensions 1,270 x 451 x 1,041mm 1,270 x 451 x 1,041mm
Operator Ear Noise Level Lpa 80 dB (A) Lpa 80 dB (A)
Sound Power Level Lwa 91 dB (A) Lwa 91 dB (A)

Supply cable: (For European specification - 311A only)
Cable - HO5RNF, 3 x 1 sq. mm. Appliance coupler - VDE / CEE7. Mains plug - Fused in accordance
with the above specifications and compliant with the local standards in the country of use. This item is not
included with code 311A mowers due to variation in European mains plug specifications and should be
supplied separately by your Hayter Dealer.

1.2

MAIN FEATURES /SPECIFICATIONS

  

1

2

3

4
5 6

7

8

9

10

11

1C309L02A

1 Handlebar Securing Knob.
2 Switch Cable.
3 Switch Control Unit.
4 Switch Control Lever.
5 Handlebar.
6 Cable Cleat.
7 Grassbag Assembly.
8 Rear Deflector.
9 Serial No. Decal.
10 Height Adjuster Handle.
11 Supply Cable.

Specifications

Main Features



1.26

PARTS LIST

ITEM NO.

1 Deck 305101V 1 1
2 Handle Height Adjuster 305112 1 1
3 Screw - M6 x 16 09596 6 6
4 Spring - Trigger 300067 1 1
5 Trigger  300066 1 1
6 Screw -  M6 x 20 Taptite 09575 3 3
7 Ferrule - Plastic Dia. 8 305115 2 2
8 Spring - Deflector R/H 305111 1 1
9 Spring - Deflector L/H 305110 1 1
10 Coachbolt - M8 x 45 09375 2 2
11 Compensating Spring 300070 1 1
12 Washer - Plain M6 09472 6 6
13 Throwplate 300124 1 1
14 Pillar 300137 1 1
15 Nut - M6 Nylon Ins 'T' Type 09544 1 1
16 Plate - Securing 219037 3 3
17 Screw - 6 x 16 Pozidrive 09634 2 2
18 Grip-Fix 02385 2 2
19 Rear Roller Frame 308050W 1 1
20 Washer - 3/8" Plain 09271 2 2
21 Nut - 3/8” UNF 09216 1 1
22 Axle Support 305130 1 1
23 Screw - M6 x 16 Hex W/Hd  09365 2 2
24 Roller - Black 201007 2 2
25 Hub Cap 219143 2 2
26 Nut - Wheel Nyloc 4486 2 2
27 6” Wheel 305016 2 2
28 Screw -  M6 x 12 09546 4 4
29 Axle Bush 305108 2 2
30 Axle - Front Assembly 300111 1 1
31 Rod - Connecting 305109 1 1
32 Cutterblade 234019 1 1
33 Carrier 234018 1 1
34 Axle Bolt 308021 1 1
35 Decal - Hayter / Royal Warrant 410087 1 1
36 Decal - Height of Cut 305113 1 1
37 Decal - Hand and Foot 331045 1 1
38 Fixing Bolt - Nylon 234020 1 1
39 Nut - M8 Nylon Ins. ‘P’ 09442 5 5
40 Washer - M8 09475 5 5

QTY.
309A 311ADESCRIPTION PART NO. ITEM  NOTE



1.27

ITEM NO. DECRIPTION PART NO. QTY. ITEM NO
309A 311A

41 Base Plate Motor 309019 1 1
42 Motor Flange 309024 1 1
43 Bolt - M8 x 40 Hex. Hd 09681 3 3
44 Motor Screen 309025 1 1
45 Capacitor 309039 1 1
46 Screw - No. 14 x 1.1/4” Self Tap 09670 4 4
47 Motor - 1.5 kw 309011 1 1
48 Motor Cover Mk2 309046 1 1
49 Screw - No. 14 x 1.1/2” Self Tap 09669 4 4
50 Cable Clip 70-09-109 1 1
51 Motor Cover Top 309020 1 1
52 Decal - Harrier 41 Electric 309040 1 1
53 Screw - No.8 x 1” Plastite 09528 2 2
54 Decal - Warning 309028 1 0

Decal - Warning 311012 0 1
55 Handlebar - Lower RH 309033 1 1 Inc. Insulator
56 Handlebar - Lower LH 309034 1 1 Inc. Insulator
57 Plug - Tube 320048 2 2
58 Handwheel 226013 2 2
59 Bolt - M8 x 45 Handlebar 226024 2 2
60 Cable Tie 3966 3 3
61 Switch 309026 1 0

Switch 311010 0 1
62 Screw - Ejot KA40 x 25 09719 2 2
63 Coupler Cable Assembly 309027 1 0
64 Hose Clip - Black 234029 1 1
65 Cleat 234014 1 1
66 Frame - Grassbag 305105W 1 1
67 Fabric - Grassbag 305104 1 1
68 Grassbag Assembly 305118 1 1 Inc. items 25 & 32
69 Handlebar - Upper 309036 1 1
70 Deflector 305102 1 1
71 Decal - Serial Number N/A 1 1
72 Pin - 6.35 x 295 305103 1 1
73 Decal - Grass Blade 410064 1 1

PARTS LIST



1.28

LISTPARTS


	watermark0: 
	watermark1: 
	watermark25: 
	watermark26: 
	watermark27: 


